samonias. FCC RADIO TEST REPORT Report No. : FR443061H

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz Plot on Channel 6825 MHz

Spectrum nél pectr nél
Ref Level 15,57 dém  Offset 26.97 db Mode Auto Sweep Ref Level 16.02 dém  Offset 27.02 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts CF 6.825 GHz 1001 pts Span 661.632 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2 dBm RBW 2.000 MHz Peak Power 7 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-332.832 MHz | -245,624 MHz 2,000 MHz 6.08839 GHz -53,31 dbm -50.58 db .59 di -330.816 MHz | -248.112 MHz 2,000 MHz 657183 GHz -53.74 obm 43,67 ob 67 dbb
-249.624 MHz -166.416 MHz 2.000 MHz 6.09571 GHz -53.54 dBm -50.83 dB -10.87 d8 -248.112 MHz -165.408 MHz 2.000 MHz 6.57788 GHz -53.75 dBm -43.68 db -9.83d8
166,416 MHz -84,208 MHz 2.000 MHz 6.21635 GHz -44.,06 dBm 41,34 dB -17.01dB -165.408 MHz -83,704 MHz 2,000 MHz 6.69712 GHz -44,29 dBm -40,23 dB -15.90 dB
-84,208 MHz -83,208 MHz 2,000 MHz £.26120 GHz -44.,15 dBm -41,44 d -21,44 d -83.704 MHz -82,704 MHz 2,000 MHz 6.74180 GHz 44,94 dbm 40,97 db -20,87 dB
63.200 MHz 84,208 MHz 2,000 MHz 6.42571 GHz -35.83 dbm -33.12 db -13.12 db 82,704 MHz 83,704 MHz 2,000 MHz 5.30820 GHz -36.92 dbm -32.75cB -12,75 db
84.208 MHz | 166,416 MHz 2,000 MHz 6.42354 GHz -36.59 dbm -33.88 dB -13.84 dB 83,704 MHz | 165.408 MHz 2,000 MHz 5.90904 GHz -37.79 dbm -33.72dB -13.60 dB
166.416 MHZ 249,624 MHz 2.000 MHZ 6.59429 GH2Z -53.87 dBm -51.15 d@ -11.20 d8 165.408 MH2 248,112 MHz 2.000 MHz 7.07278 GHZ -53.79 dBm -49.72 dB 977 d8
249,624 MHz | 332,832 MHz 2,000 MHz 6.59496 GHz -53,78 dBm 51,06 db -11,06 dB 248.112 MHz | 330,816 MHz 2,000 MHz 7.07344 GHz 53,81 dbm 49,74 dB 9.74 db
Dat Dat :11:1
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR443061H

MIMO <Ant. 6+7 (7)>

EUT Mode

802.11ax HE160 FullRU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,17 dém  Offset 27.17 dB Mode Auto Sweep Ref Level 16.06 dém  Offset 27.06 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.025 GHz 1001 pts pan 671.808 MHz | | CF 6.185 GHz 1001 pts pan 664.704 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.91 dBm RBW 2.000 MHz Peak Power -1.65 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
-335.904 MHz | -251.926 MHz 2,000 MHz 5.77206 GHz -50.00 dbm -48,05 db -8.09 db -332.352 MHz | -243.264 MHz 2,000 MHz 5.93341 GHz -47,94 obm 46,25 ob 5,29 db
-251.928 MHz -167.952 MHz 2.000 MHz 5.77341 GHz -40,93 dém -48.07 dB -£.12 d8 -249.264 MHz -166.176 MHz 2.000 MHz 5.93607 GHz -47.91 dBm -46.26 dB -6.31d8
-167.952 MHz | -84.976 MHz 2.000 MHz 587250 GHz -38,87 dBm -36.96 dB -10,49 dB -166.176 MHz | -84,088 MHz 2.000 MHz 6.03851 GHz -37.46 dBm 3581 dB 973 d8
-84.976 MHz | -83.976 MHz 2,000 MHz 5.94052 GHz -34,42 dBm -3251d8 -1251d8 -84.088 MHz | -93,088 MHz 2,000 MHz 5.10141 GHz -33.14 dbm -31.49 db -11,49 d
83.976 MHz 84,376 MHz 2,000 MHz 6.10948 GHz -34,17 dBm -32.26 dB -12.26 dB £3.088 MHz 4,086 MHz 2,000 MHz 5.26858 GHz -33.20 dbm -31.55cb -11.55 db
84.976 MHz | 167.952 MHz 2,000 MHz 617710 GHz -36,40 dbm -34,49 db -8.02 dB 84.088 MHz | 166,176 MHz 2,000 MHz 5.34217 GHz -36.34 dBm -34.70 B -7.57 db
167.952 MH2 251,928 MHz 2.000 MHZ 6.19799 GH2Z -39.11 dBm -37.20 dB -8.48 dB 166.176 MHz 249,264 MHz 2.000 MHz 6.35683 GH2 -38.08 dBm -36.43 dB -7.61d8
251.928 MHz | 335.904 MHz 2,000 MHz 6.28868 GHz -52.58 dBm -50,67 dB -10.67 dB 249.264 MHz | 332,352 MHz 2,000 MHz 6.43726 GHz 52,19 dBm -50.54 B 0.54 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,35 dém  Offset 27.35 dp Mode Auto Sweep Ref Level 16,36 dBm  Offset 27.36 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.345 GHz 1001 pts pan 662.592 MHz | | CF 6.665 GHz 1001 pts pan 661
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -2.16 dBm RBW 2.000 MHz Peak Power -3.31 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-331.296 MHz | -248.472 MHz 2,000 MHz 5.09620 GHz -48,57 dbm 6,41 5,41 db 330,912 MHz | -248.164 MHz 2,000 MHz 5.41648 GHz -50.26 dbm -46.,35 cb -6.55 db
-248.472 MHz -165.648 MHz 2.000 MHz 6.09686 GHz -48.55 dBm -46.39 dB -6.44 dB -248.184 MHz -165.456 MHz 2.000 MHz 6.41715 GHz -50.29 dBm -46.98 db -7.03 dB
-165.648 MHz | -83,824 MHz 2.000 MHz 6.18833 GHz -38,82 dBm -36.66 dB 9,54 dB -165.456 MHz | -83.728 MHz 2.000 MHz 6.52778 GHz -39.07 dBm 3575 dB -10.52 B
93824 MHz | -92,824 MHz 2,000 MHz 5.26168 GHz -33.07 dBm -30,91d8 -10,91d8 -83.728 MHz | -82,728 MHz 2,000 MHz 556177 GHz -33.79 dbm -30.46 db -10.48 db
82,824 MHz 3,824 MHz 2,000 MHz 6.42632 GHz -33.14 dBm -30.98 dB -10.58 dB 82728 MHz 3,726 MHz 2,000 MHz 6.74823 GHz -34.68 dBbm -31.36 dB -11.36 dB
83.624 MHz | 165.648 MHz 2,000 MHz 5.49701 GHz -38.25 dbm -36,00 db -9.42 db 83,728 MHz | 165.456 MHz 2,000 MHz 5.82281 GHz 41,92 dbm -38.60 dB -11.35dB
165.648 MHz 248,472 MHz 2.000 MHz 6.52556 GHZ -41.39 dBm -39.23 dp -9.07 d8 165.456 MH2 248,184 MHz 2.000 MHz 6.91285 GH2 -52.37 dBm -49.,05 dB -9.10 dB
248.472 MHz 331,296 MHz 2,000 MHz 6.59380 GHz -52,21 dBm -50,05 dB -10.05 dB 248,184 MHz | 330.912 MHz 2,000 MHz 6.99558 GHz 52,26 dBbm -48.95 db -8.95 di

04:44:40
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samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Plot on Channel 6825 MHz

Spectrum '%1
Ref Level 16,37 dém  Offset 27.37 d8 Mode Auto Sweep
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CF 6.825 GHz 1001 pts Span 664.32 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.96 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-332.160 MHz |__-249,120 MHz 2.000 MHz 6.574988 GHz -51.08 dém 47,12 dB 7.12d8
-249.120 MHz | -166,080 MHz 2,000 MHz 657621 GHz 51,04 dBm -47,08 dB 7.12d8
166,080 MHz -84,040 MHz 2,000 MHz 5.66526 GHz -41,44 dbm -37,40 db -10,48 dp
-84.040 MHz -83.040 MHz 2,000 MHz 6.74146 GHz -34.74 dBm -30,78 dB -10,78 dB
83.040 MHz 84,040 MHz 2,000 MHz 6.90854 GHz -35.84 dBém -31.83 dB 1183 dB
84.040 MHz | 166,080 MHz 2,000 MHz £.90937 GHz -37.12 dBm -33.15dB -13.12dp
166.080 MHz | 249.120 MHz 2,000 MHz 7.07379 GHz -53.30 dBm -49,34 dB -9.39dp
240,120 MHz | 332.160 MHz 2,000 MHz 7.07645 GHz -53,32 dBm 49,36 dB -3.36 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz
Spectrum

Ref Level 16.22 dBm
SGL Count 100/100

oOffset 27.22 di Mode Auto Sweep

Plot on Channel 6185 MHz
pect 1l

Ref Level 16.11 dém
SGL Count 100/100

oOffset 27.11 dg Mode Auto Sweep
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CF 6.025 GHz 1001 pts pan 671.808 MHz | | CF 6.185 GHz 1001 pts pan 664.704 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -2.38 dBm RBW 2.000 MHz Peak Power -1.96 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-335.904 MHz | -251.926 MHz 2,000 MHz 5.76064 GHz -54.12 dbm 51,74 db -11.74db -332.352 MHz | -243.264 MHz 2,000 MHz 5.93142 GHz -53.57 cbm 51,60 cb -11.60 db
-251.928 MHz -167.952 MHz 2.000 MHz 5.77341 GHz -54.34 dBm -51.96 d& -12,01 d8 -249.264 MHz -166.176 MHz 2.000 MHz 5.93607 GHz -53.74 dBm -51.78 dB -11.83 d8
-167.952 MHz | -84.976 MHz 2.000 MHz 5.93369 GHz -39.21dBm -36.83 dB -16.79 dB -166.176 MHz | -84,088 MHz 2.000 MHz 6.10058 GHz -36.29 dBm 34,33 B -14,30 dB
-84.976 MHz | -83.976 MHz 2,000 MHz 5.94052 GHz -38,06 dBm -35,67 d -15,67 dB -84.088 MHz | -93,088 MHz 2,000 MHz 5.10141 GHz -35.08 dbm -33.12dB -13.12d8
83.976 MHz 84,376 MHz 2,000 MHz 6.10948 GHz -48.21 dBm -45,82 dB -25.82 dB £3.088 MHz 4,086 MHz 2,000 MHz 6.26653 GHz -47.28 dBm -45.32 dB -25.32 dB
84.976 MHz | 167.952 MHz 2,000 MHz 6.18182 GHz -49,00 dbm -46,61 db -19,60 db 84.088 MHz | 166,176 MHz 2,000 MHz 5.34016 GHz -47.14 dBm 45,18 dB -18,25 db
167.952 MH2 251,928 MHz 2.000 MHZ 6.27659 GH2Z -54.24 dBm -51.86 dB -11.91 d8 166.176 MHz 249,264 MHz 2.000 MHz 6.43393 GH2 -54.48 dBm -52.51 dB -12.56 d@
251.928 MHz | 335.904 MHz 2,000 MHz 6.28062 GHz -54,22 dBm -51,84 dB -11.84 d8 249.264 MHz | 332,352 MHz 2,000 MHz 6.43526 GHz -54.46 dBm 52,49 dB -12,49 dB
Dat Dat 1.JUN. 0
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,41 dBm  Offset 27.41 dp Mode Auto Sweep Ref Level 16,42 dm  Offset 27.42 db Mode Auto Sweep
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CF 6.665 GHz 1001 pts Span 661.824 MHz | |( CF 6.825 GHz 1001 pts Span 664.32 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.62 dBm RBW 2.000 MHz Peak Power -4.81 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
330,912 MHz | -248.164 MHz 2,000 MHz 5.41304 GHz -53,53 dbm -50,31 db -10,31d -332.160 MHz | -243.120 MHz 2,000 MHz 6572889 GHz -53.55 dbm 43,76 cb -8.78 db
-248.184 MHz -165.456 MHz 2.000 MHz 6.41715 GHz -53.98 dBm -50.36 dB -10.41 dB -2409.130 MHz -166.080 MHz 2.000 MHz 6.57621 GHz -53.61 dBm -48.80 dB -8.85 dB
-165.456 MHz | -83.728 MHz 2.000 MHz 6.56094 GHz -38.15 dBm -34.53 dB -14.50 dB -166.080 MHz | -84.040 MHz 2.000 MHz 6.74063 GHz -38.34 dBm 3353 dB -13.49 B
-83.728 MHz | -82,728 MHz 2,000 MHz 556177 GHz -36,56 dBm -32,94 dB -12,94 dB -84.040 MHz | -83,040 MHz 2,000 MHz 5.74145 GHz -37.21 dbm -32.40 b -12.40 dB
82728 MHz 3,726 MHz 2,000 MHz 6.74823 GHz -49,53 dBm -45.96 dB -25.96 dB £3.040 MHz 4,040 MHz 2,000 MHz 6.90854 GHz -43.42 dBm -43.61 dB -23.61dB
83,728 MHz | 165.456 MHz 2,000 MHz 5.81883 GHz -49,73 dbm -46,10 db -19.24 dB 84.040 MHz | 166.080 MHz 2,000 MHz 598141 GHz -49,82 dbm -45.01 0B -17.95 db
165.456 MH2 248,184 MHz 2.000 MHz 6.91285 GH2 -53.03 dBm -49.41 dp -9.46 dB 166.080 MH2 249,120 MHz 2.000 MHz 7.07379 GHz -53.73 dBm -48.92 dB -8.96 dB
248,184 MHz | 330.912 MHz 2,000 MHz 6.99558 GHz -52,33 dBm -48,71 dB -8.71 de 249.120 MHz 332,160 MHz 2,000 MHz 7.07512 GHz -53.74 dBm -48.93 dB -8.93 di
Dat 07:58 Dat 1.JUN. 08:06:14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz
Spectrum

Ref Level 16.40 dBm
SGL Count 100/100

Offset 27.40 di Mode Auto Sweep

Plot on Channel 6825 MHz
pectr

Ref Level 16.42 dBm
SGL Count 100/100

Offset 27.42 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts CF 6.825 GHz 1001 pts pan 664.32 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 6 dBm RBW 2.000 MHz Peak Power 0 dBm RBW 2.000 MHz
Range Low Range U RBW Frequen Power Abs Power Rel ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit
-331.296 MHz | -248.472 MHz 2,000 MHz 6.05180 GHz -52.,62 dbm -50,46 db 46 di -332.160 MHz | -245,120 MHz 2,000 MHz 6.57355 GHz -53.55 dbm EERCED .58 db
-248.472 MHz -165.648 MHz 2.000 MHz 6.09686 GHz -53.04 dBm -50.67 dB -10.72 d8 -2409.130 MHz -166.080 MHz 2.000 MHz 6.57621 GHz -53.58 dBm -48.58 db -£63d8
-165.648 MHz -83,824 MHz 2.000 MHz 6.18833 GHz -47.23 dBm -44,93 dB -17.80 dB -166.080 MHz -84.040 MHz 2,000 MHz 6.66653 GHz -49.73 dBbm 44,72 dB -17.47 dB
-83.824 MHz 82,824 MHz 2,000 MHz 6.26168 GHz -47.81 dBm -45,44 d -25,44 d -84.040 MHz -83.040 MHz 2,000 MHz 5.74145 GHz -49,16 dbm 44,15 db -24,15 d
62,624 MHz 83,824 MHz 2,000 MHz 6.42832 GHz -35.68 dbm -33,33 dB -13,33 dB 63.040 MHz 84.040 MHz 2,000 MHz 5.30854 GHz -32.20 dbm 34,18 cB -14.18 db
83.624 MHz | 165.648 MHz 2,000 MHz 6.42316 GHz -37.20 dBm -34,83 db -14.80 db 84.040 MHz | 166.080 MHz 2,000 MHz 590937 GHz -40.60 dBm -35.60 dB -15.57 db
165.648 MHz 248,472 MHz 2.000 MHZ 6.59314 GH2Z -53.35 dBm -50,99 dp -11.04 d8 166.080 MH2 249,120 MHz 2.000 MHz 7.07379 GHz -53.60 dBm -48.59 dB -8.64 dB
248.472 MHz 331,296 MHz 2,000 MHz 6.59380 GHz -53,29 dBm 50,93 db -10,93 dB 249.120 MHz 332,160 MHz 2,000 MHz 7.07445 GHz 53,52 dBm 48,51 di 8,51 d
TEL : 886-3-327-0868 Page Number 1 A2-56 of 56
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ssamonas. FCC RADIO TEST REPORT Report No. : FR443061H

Appendix B. AC Conducted Emission Test Results

Temperature : 24.3~26.8C
Relative Humidity : |55.5~67.1%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 443061
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.156750 22.01 55.63 33.62 | L1 OFF 19.9
0.156750 38.12 65.63 2751 | L1 OFF 19.9
0.177000 38.49 54.63 16.14 | L1 OFF 19.9
0.177000 50.12 64.63 1451 | L1 OFF 19.9
0.240990 24.86 52.06 27.20 | L1 OFF 19.9
0.240990 39.30 62.06 22.76 | L1 OFF 19.9
0.332250 13.35 49.40 36.05 | L1 OFF 19.9
0.332250 18.13 59.40 41.27 | L1 OFF 19.9
0.356460 23.41 48.81 2540 | L1 OFF 19.9
0.356460 30.87 58.81 2794 | L1 OFF 19.9
0.377250 13.28 48.34 35.06 | L1 OFF 19.9
0.377250 16.26 58.34 42.08 | L1 OFF 19.9
0.408120 18.08 47.69 29.61 | L1 OFF 19.9
0.408120 28.13 57.69 29.56 | L1 OFF 19.9
2.887800 23.56 46.00 2244 | L1 OFF 20.0
2.887800 31.02 56.00 2498 | L1 OFF 20.0




EUT Information

Report NO : 443061
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
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70+
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Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.180690 36.65 54.45 17.80 | N OFF 19.9
0.180690 49.84 64.45 1461 | N OFF 19.9
0.230550 30.52 52.43 2191 | N OFF 19.9
0.230550 40.47 62.43 21.96 | N OFF 19.9
0.301020 30.52 50.22 19.70 | N OFF 19.9
0.301020 41.87 60.22 18.35 | N OFF 19.9
0.347730 20.81 49.02 28.21 | N OFF 19.9
0.347730 31.77 59.02 27.25 | N OFF 19.9
0.400290 24.99 47.85 22.86 | N OFF 19.9
0.400290 35.08 57.85 22.77 | N OFF 19.9
0.478500 21.62 46.37 2475 | N OFF 19.9
0.478500 29.63 56.37 26.74 | N OFF 19.9
2.890500 22.26 46.00 23.74 | N OFF 20.0
2.890500 26.62 56.00 29.38 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Appendix C. Radiated Spurious Emission

Temperature : 21.5~24.9°C
Test Engineer : Bank Lin, Fred Tseng, and Karl Hou
Relative Humidity : 50.1~60.9%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5922.58 70.36 -17.84 88.2 57.16 34 13.76 | 34.56 | 102 359 P H
5924.4 58.27 -9.93 68.2 45.07 34 13.76 | 34.56 | 102 359 A H
* 5955 114.92 - - 101.71 34.02 13.78 | 34.59 102 359 P H
* 5955 108.32 - - 95.11 34.02 13.78 | 34.59 102 359 A H
H
802.11a
H
CHO1
5922.44 74.56 -13.64 88.2 61.36 34 13.76 | 34.56 | 284 0 P \%
5955MHz
5924.54 63.17 -5.03 68.2 49.97 34 13.76 | 34.56 | 284 0 A \%
* 5955 118.84 - - 105.63 34.02 13.78 | 3459 | 284 0 P \Y
* 5955 111.75 - - 98.54 34.02 13.78 | 3459 | 284 0 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C1 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 51.57 -22.43 74 32.21 39.22 20.55 | 40.41 - - P H
11910 42.81 -11.19 54 23.45 39.22 20.55 | 4041 - - A H
17865 55.29 -18.71 74 34.78 41.33 25.18 46 - - P H
17865 43.48 -10.52 54 22.97 41.33 25.18 46 - - A H
H
H
H
H
H
H
H
802.11a
H
CHO1
11910 51.87 -22.13 74 32.51 39.22 20.55 | 4041 - - P \%
5955MHz
11910 42.48 -11.52 54 23.12 39.22 20.55 | 4041 - - A \%
17865 54.83 -19.17 74 34.32 41.33 25.18 46 - - P \
17865 43.71 -10.29 54 23.2 41.33 25.18 46 - - A \
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C2 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 53.96 -20.04 74 33.35 40.16 20.98 | 40.53 - - P H
12390 4389 |-10.11 54 23.28 40.16 20.98 | 40.53 - - A | H
18585 39.9 -34.1 74 50.52 38.27 15.51 64.4 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12390 53.25 -20.75 74 32.64 40.16 20.98 | 40.53 - - P \%
6195MHz
12390 44.02 -9.98 54 23.41 40.16 20.98 | 40.53 - - AV
18585 39.33 | -34.67 74 49.95 38.27 15.51 64.4 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C3 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 53.7 -345 88.2 31.78 41.16 21.39 | 40.63 - - P H
19245 45.65 -28.35 74 55.62 37.89 1599 | 63.85 | 300 | 334 P H
19245 35.29 -18.71 54 45.26 37.89 1599 | 63.85 | 300 334 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 53.96 -34.24 88.2 32.04 41.16 21.39 | 40.63 - - P \%
6415MHz
19245 40 -34 74 49.97 37.89 15.99 | 63.85 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5924.54 71.46 -16.74 88.2 58.26 34 13.76 34.56 283 134 P H
5924.96 56.88 -11.32 68.2 43.68 34 13.76 34.56 283 134 A H
* 5955 111.03 - - 97.82 34.02 13.78 | 3459 | 283 | 134 P H
* 5955 103.53 - - 90.32 34.02 13.78 | 3459 | 283 | 134 A | H
802.11ax H
HE20 Full H
CHO1 5924.96 75.45 | -12.75 88.2 62.25 34 13.76 | 3456 | 299 | 355 P |V
5955MHz 5924.96 64.73 | -3.47 68.2 51.53 34 13.76 | 3456 | 299 | 355 | A | V
* 5955 118.75 - - 105.54 | 34.02 13.78 | 3459 | 299 | 355 P |V
* 5955 111.87 - - 98.66 34.02 13.78 | 3459 | 299 | 355 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C5 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 51.9 -22.1 74 3254 39.22 20.55 40.41 - - P H
11910 42.21 -11.79 54 22.85 39.22 20.55 40.41 - - A H
17865 55.8 -18.2 74 35.29 41.33 25.18 46 - - P H
17865 46.74 -7.26 54 26.23 41.33 25.18 46 - - A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 52.01 -21.99 74 32.65 39.22 20.55 40.41 - - P \%
5955MHz 11910 42,66 |-11.34 54 23.3 39.22 | 20.55 | 40.41 - - AV
17865 54.29 -19.71 74 33.78 41.33 25.18 46 - - P \Y,
17865 45.48 -8.52 54 24.97 41.33 25.18 46 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C6 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 52.31 -21.69 74 31.7 40.16 20.98 40.53 - - P H
12390 43.11 -10.89 54 22,5 40.16 20.98 | 40.53 - - A | H
18585 40.31 -33.69 74 50.93 38.27 1551 64.4 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 53.35 -20.65 74 32.74 40.16 20.98 40.53 - - P \%
6195MHz 12390 4425 | -9.75 54 23.64 | 40.16 | 20.98 | 40.53 - - AV
18585 39.98 |-34.02 74 50.6 38.27 15.51 64.4 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C7 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12830 53.09 -35.11 88.2 31.17 41.16 21.39 40.63 - - P H
19245 40.58 -33.42 74 50.55 37.89 15.99 63.85 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 93 12830 52.82 -35.38 88.2 30.9 41.16 21.39 40.63 - - P \%
6415MHz 19245 39.15 | -34.85 74 49.12 | 37.89 | 15.99 | 63.85 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C8 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5922.86 83.06 -5.14 88.2 69.86 34 13.76 | 34.56 114 1 P H
5924.96 61.03 -7.17 68.2 47.83 34 13.76 34.56 114 1 A H
* 5955 112.91 - - 99.7 34.02 13.78 34.59 114 1 P H
802 11ax | * 5955 105.4 - - 92.19 | 34.02 | 13.78 | 3459 | 114 1 A | H
HE20 H
Partial H
106/53 5923.7 84.75 -3.45 88.2 71.55 34 13.76 | 34.56 248 359 P \%
CHO1 5924.96 66.57 -1.63 68.2 53.37 34 13.76 | 3456 | 248 | 359 | A | V
5955MHz | « 5955 117.96 - - 104.75 | 34.02 | 1378 | 3459 | 248 | 359 | P | V
* 5955 110.52 - - 97.31 34.02 13.78 | 34.59 248 359 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C9 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5923.96 7299 |-15.21 88.2 59.79 34 13.76 | 3456 | 100 | 360 P H
5924.44 61.97 -6.23 68.2 48.77 34 13.76 34.56 100 360 A H
* 5965 110.98 - - 97.72 34.06 13.79 | 3459 | 100 | 360 P H
* 5965 103.46 - - 90.2 34.06 13.79 | 3459 | 100 | 360 A | H
802.11ax H
HE40 Full H
CHO03 5924.76 77.6 -10.6 88.2 64.4 34 13.76 34.56 229 354 P \%
5965MHz 5925 65.85 | -2.35 68.2 52.65 34 13.76 | 3456 | 229 | 354 | A |V
* 5965 114.84 - - 101.58 | 34.06 13.79 | 3459 | 229 | 354 P |V
* 5965 107.36 - - 94.1 34.06 13.79 | 3459 | 229 | 354 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 52.08 -21.92 74 32.69 39.26 20.57 40.44 - - P H
11930 42.98 -11.02 54 23.59 39.26 20.57 | 40.44 - - A | H
17895 53.95 -20.05 74 33.32 41.39 25.2 45.96 - - P H
17895 44.84 -9.16 54 24.21 41.39 25.2 45.96 - - A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 11930 50.61 -23.39 74 31.22 39.26 20.57 40.44 - - P \%
5965MHz 11930 4151 | -12.49 54 22.12 | 39.26 | 20.57 | 40.44 - - AV
17895 54.1 -19.9 74 33.47 41.39 25.2 45.96 - - P Vv
17895 44.98 -9.02 54 24.35 41.39 25.2 45.96 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C11 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 52.71 -21.29 74 32.04 40.2 21 40.53 - - P H
12410 43.53 -10.47 54 22.86 40.2 21 40.53 - - A H
18615 40.33 -33.67 74 51.16 38 15.53 64.36 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH51 12410 52.53 -21.47 74 31.86 40.2 21 40.53 - - P \%
6205MHz 12410 43.4 -10.6 54 22.73 40.2 21 40.53 - - AV
18615 40.29 -33.71 74 51.12 38 15.53 64.36 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C12 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 54.54 -33.66 88.2 32.67 41.12 21.38 40.63 - - P H
19215 40.76 -33.24 74 50.82 37.83 15.97 | 63.86 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO91 12810 53.57 -34.63 88.2 31.7 41.12 21.38 40.63 - - P \%
6405MHz 19215 39.02 |-34.98 74 49.08 | 37.83 | 15.97 | 63.86 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5916.68 77.97 -10.23 88.2 64.78 34 13.75 | 34.56 101 2 P H
5924.6 56.64 -11.56 68.2 43.44 34 13.76 34.56 101 2 A H
* 5965 112.36 - - 99.1 34.06 13.79 | 34.59 101 2 P H
802.11ax | * 5965 103.09 - - 89.83 | 34.06 | 13.79 | 3459 | 101 | 2 A | H
HE40 H
Partial H
242/61 5914.04 83.31 -4.89 88.2 70.11 34 13.75 34.55 209 64 P \%
CHO3 5923.08 62.64 | -5.56 68.2 49.44 34 13.76 | 3456 | 209 | 64 AV
5965MHz | « 5965 116.11 - - 102.85 | 34.06 | 1379 | 3459 | 209 | 64 | P |V
* 5965 108.35 - - 95.09 34.06 13.79 | 34.59 209 64 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C14 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5923.8 73.32 -14.88 88.2 60.12 34 13.76 | 34.56 | 100 0 P H
5924.2 62.88 -5.32 68.2 49.68 34 13.76 34.56 100 0 A H
* 5985 111.05 - - 97.72 34.14 13.8 34.61 100 0 P H
* 5985 99.63 - - 86.3 34.14 13.8 34.61 | 100 0 A | H
802.11ax H
HES8O0 Full H
CH 07 5915.56 78.2 -10 88.2 65.01 34 13.75 | 3456 | 262 | 360 P |V
5985MHz 5924.92 66.81 | -1.39 68.2 53.61 34 13.76 | 3456 | 262 | 360 | A | V
* 5985 111.9 - - 98.57 34.14 13.8 34.61 262 360 P \%
* 5985 103.29 - - 89.96 34.14 13.8 34.61 | 262 | 360 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C15 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 50.71 -23.29 74 31.26 39.34 20.59 40.48 - - P H
11970 4161 | -12.39 54 22.16 39.34 20.59 | 40.48 - - A | H
17955 55.1 -18.9 74 341 41.62 25.25 45.87 - - P H
17955 45.98 -8.02 54 24.98 41.62 25.25 45.87 - - A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 07 11970 51.19 -22.81 74 31.74 39.34 20.59 40.48 - - P \%
5985MHz 11970 42,09 |-11.91 54 2264 | 39.34 | 2059 | 40.48 - - AV
17955 55.14 -18.86 74 34.14 41.62 25.25 45.87 - - P Vv
17955 46.04 -7.96 54 25.04 41.62 25.25 45.87 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 53.13 -20.87 74 32.43 40.2 21.04 40.54 - - P H
12450 43.05 -10.95 54 22.35 40.2 21.04 40.54 - - A H
18675 39.78 -34.22 74 50.64 37.85 15.58 64.29 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 55 12450 52.5 -21.5 74 31.8 40.2 21.04 40.54 - - P \%
6225MHz 12450 43.11 | -10.89 54 22.41 40.2 21.04 | 40.54 - - AV
18675 39.92 -34.08 74 50.78 37.85 15.58 | 64.29 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C17 of C40
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samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 53.65 -34.55 88.2 31.94 40.98 21.35 40.62 - - P H
19115 40.2 -33.8 74 49.78 38.41 15.89 | 63.88 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 53.9 -34.3 88.2 32.19 40.98 21.35 40.62 - - P \%
6385MHz 19115 38.82 |-35.18 74 48.4 3841 | 15.89 | 63.88 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C18 of C40

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5924.92 82.41 -5.79 88.2 69.21 34 13.76 | 34.56 106 1 P H
5925 61.94 -6.26 68.2 48.74 34 13.76 34.56 106 1 A H
* 5985 108.89 - - 95.56 34.14 13.8 34.61 106 1 P H
802.11ax * 5985 100.15 - - 86.82 34.14 13.8 34.61 106 1 A H
HES0 H
Partial H
484/65 5919.08 85.82 -2.38 88.2 72.63 34 13.75 | 34.56 249 2 P \%
CH 07 5924.92 66.93 | -1.27 68.2 53.73 34 13.76 | 34.56 | 249 2 AV
5985MHz | « 5985 113.13 - - 99.8 | 3414 | 138 | 3461 | 249 | 2 P |V
* 5985 104.95 - - 91.62 34.14 13.8 34.61 249 2 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C40
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5898.6 66.79 |-21.41 88.2 53.59 34 13.74 | 3454 | 101 | 359 P H
5912.68 57.51 -10.69 68.2 44.31 34 13.75 34.55 101 359 A H
* 6025 104.57 - - 91.16 34.2 13.85 34.64 101 359 P H
* 6025 96.28 - - 82.87 34.2 13.85 | 34.64 | 101 | 359 A | H
802.11ax H
HE160 Full H
CH 15 5893.8 76.34 -11.86 88.2 63.15 33.99 13.74 | 3454 | 209 56 P |V
6025MHz 5913.96 66.87 -1.33 68.2 53.67 34 13.75 | 3455 | 209 | 56 AV
* 6025 108.36 - - 94.95 34.2 13.85 | 34.64 | 209 56 P |V
* 6025 100.1 - - 86.69 34.2 13.85 | 34.64 | 209 56 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 50.89 -23.11 74 31.83 39.5 20.07 40.51 - - P H
12050 42.02 -11.98 54 22.96 39.5 20.07 | 40.51 - - A | H
18075 39.68 -34.32 74 51.16 37.6 15.16 64.24 - - P H
18075 30.26 -23.74 54 41.74 37.6 15.16 64.24 - - A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 50.72 -23.28 74 31.66 39.5 20.07 40.51 - - P \%
6025MHz 12050 42.1 -11.9 54 23.04 39.5 20.07 | 4051 - - AV
18075 38.72 -35.28 74 50.2 37.6 15.16 64.24 - - P Vv
18075 30.29 -23.71 54 41.77 37.6 15.16 64.24 - - A \%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C21 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 52.05 -21.95 74 32.17 40.08 20.33 40.53 - - P H
12370 42.92 -11.08 54 23.04 40.08 20.33 | 40.53 - - A | H
18555 39.65 -34.35 74 50.38 38.21 15.49 64.43 - - P H
18555 30.85 -23.15 54 41.58 38.21 15.49 64.43 - - A H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 51.55 -22.45 74 31.67 40.08 20.33 40.53 - - P \%
6185MHz 12370 4298 | -11.02 54 23.1 40.08 | 20.33 | 40.53 - - AV
18555 40.06 |-33.94 74 50.79 38.21 15.49 | 64.43 - - P \%
18555 30.62 -23.38 54 41.35 38.21 15.49 | 64.43 - - AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C22 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
7258 53.33 -20.67 74 36.34 375 15.3 35.81 300 296 P H
7258 42.5 -11.5 54 25.51 37.5 15.3 35.81 300 296 A H
12690 54.16 -19.84 74 32.71 40.78 21.26 40.59 - - P H
12690 43.79 -10.21 54 22.34 40.78 21.26 40.59 - - A H
19035 39.56 -34.44 74 49.15 38.47 15.83 63.89 - - P H
H
H
H
H
H
802.11ax H
HE160 Full H
CH79 7258.8 57.87 -16.13 74 40.88 37.5 15.3 35.81 100 122 P \%
6345MHz 7258.8 46.06 | -7.94 54 29.07 375 153 | 35.81 | 100 | 122 | A | V
12690 53.08 -20.92 74 31.63 40.78 21.26 40.59 - - P Vv
12690 43.7 -10.3 54 22.25 40.78 21.26 40.59 - - A \%
19035 39.45 -34.55 74 49.04 38.47 15.83 63.89 - - P \%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C23 of C40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5899.56 69.31 -18.89 88.2 56.11 34 13.74 | 34.54 242 352 P H
5898.92 55.31 -12.89 68.2 42.11 34 13.74 34.54 242 352 A H
* 6025 103.11 - - 89.7 34.2 13.85 | 34.64 242 352 P H
802.11ax | * 6025 94.63 - - 8122 | 342 | 1385 | 3464 | 242 | 352 | A | H
HE160 H
Partial H
996/67 5913.64 74.98 -13.22 88.2 61.78 34 13.75 34.55 229 0 P \%
CH 15 5898.92 6159 | -6.61 68.2 48.39 34 13.74 | 3454 | 229 0 AV
6025MHz | « 6025 107.11 - - 93.7 342 | 1385 | 3464 | 229 | © PV
* 6025 99.51 - - 86.1 34.2 13.85 34.64 229 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 C24 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 53.47 -34.73 88.2 31.6 41.04 21.62 | 40.79 - - P H
19605 51.78 |-22.22 74 60.92 38.27 16.28 | 63.69 | 306 | 349 P | H
19605 41.77 -12.23 54 50.91 38.27 16.28 | 63.69 306 349 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 53.53 -34.67 88.2 31.66 41.04 21.62 | 40.79 - - P \%
6535MHz
19605 49.47 -24.53 74 58.61 38.27 16.28 | 63.69 389 303 \%
19605 38.84 | -15.16 54 47.98 38.27 16.28 | 6369 | 389 | 303 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number 1 C25 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 60.5 -13.5 74 38.69 41.22 2191 | 41.32 121 71 P H
13390 50.82 -3.18 54 29.01 41.22 2191 | 4132 | 121 71 A | H
20085 54.89 -19.11 74 63.43 38.03 16.65 | 63.22 294 351 P H
20085 45.45 -8.55 54 53.99 38.03 16.65 | 63.22 294 351 A H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 56.39 -17.61 74 34.58 41.22 2191 | 41.32 301 359 P \%
6695MHz
13390 46.3 -7.7 54 24.49 41.22 2191 | 4132 | 301 | 359 | A | V
20085 51.82 | -22.18 74 60.36 38.03 16.65 | 63.22 | 385 | 311 P |V
20085 4252 |-11.48 54 51.06 38.03 16.65 | 63.22 | 385 | 311 AV
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13710 55.86 -32.34 88.2 34.04 41.36 22.2 41.74 - - P H
20565 59.98 -14.02 74 67.79 37.94 17 62.75 | 297 229 P H
20565 50.52 -3.48 54 58.33 37.94 17 62.75 | 297 229 A H
H
H
H
H
H
H
H
H
802.11a
H
CH 181
13710 55.02 -33.18 88.2 33.2 41.36 22.2 41.74 - - P \Y
6855MHz
20565 56.4 -17.6 74 64.21 37.94 17 62.75 | 363 | 312 \Y
20565 47.44 -6.56 54 55.25 37.94 17 62.75 | 363 | 312 A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C27 of C40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 53.46 -34.74 88.2 31.59 41.04 21.62 40.79 - - P H
19605 53.84 |-20.16 74 62.98 38.27 16.28 | 63.69 | 300 17 P H
19605 42.24 -11.76 54 51.38 38.27 16.28 63.69 300 17 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 53.01 -35.19 88.2 31.14 41.04 21.62 40.79 - - P \%
6535MHz 19605 50.1 -23.9 74 59.24 | 3827 | 16.28 | 63.69 | 400 | 304 %
19605 38.79 | -15.21 54 47.93 38.27 16.28 | 63.69 | 400 | 304 | A | V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C28 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13390 54.46 -19.54 74 32.65 41.22 21.91 41.32 134 69 P H

13390 45.07 -8.93 54 23.26 41.22 2191 | 41.32 | 134 69 A | H

20085 55.73 -18.27 74 64.27 38.03 16.65 63.22 300 352 P H

20085 44.96 -9.04 54 535 38.03 16.65 63.22 300 352 A H

26780 52.16 |-36.04 88.2 51.27 40.3 20.96 | 60.37 | 300 | 246 P H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 149 13390 53.07 -20.93 74 31.26 41.22 21.91 41.32 302 2 P \%

6695MHz 13390 4416 | -9.84 54 2235 | 4122 | 21.91 | 4132 | 302 2 AV

20085 52.6 -21.4 74 61.14 38.03 16.65 | 63.22 | 400 | 308 P \Y

20085 41.18 | -12.82 54 49.72 38.03 16.65 | 63.22 | 400 | 308 A |V

26780 46.72 -41.48 88.2 45.83 40.3 20.96 60.37 400 331 P \%

\%

\%

Vv

\%

\%

\%

\%

TEL : 886-3-327-0868 Page Number 1 C29 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13710 55.11 -33.09 88.2 33.29 41.36 22.2 41.74 - - P H
20565 61 -13 74 68.81 37.94 17 62.75 | 300 | 230 P H
20565 50.5 -3.5 54 58.31 37.94 17 62.75 300 230 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 54.16 -34.04 88.2 32.34 41.36 22.2 41.74 - - P \%
6855MHz 20565 5429 |-19.71 74 62.1 37.94 17 62.75 | 400 | 311 Y
20565 43.29 -10.71 54 51.1 37.94 17 62.75 400 311 A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C30 of C40




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 53.88 -34.32 88.2 31.87 41.22 21.68 40.89 - - P H
19695 51.99 |-22.01 74 61.06 38.18 16.35 63.6 300 17 P H
19695 42.36 -11.64 54 51.43 38.18 16.35 63.6 300 17 A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 53.37 -34.83 88.2 31.36 41.22 21.68 40.89 - - P \%
6565MHz 19695 48.38 | -25.62 74 57.45 | 38.18 | 16.35 | 63.6 | 400 | 303 %
19695 37.77 | -16.23 54 46.84 38.18 16.35 63.6 400 | 303 AV
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C31 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 56.49 -17.51 74 34.63 41.26 21.89 41.29 109 76 P H

13370 48.35 -5.65 54 26.49 41.26 21.89 | 41.29 | 109 76 A | H

20055 52.11 -21.89 74 60.63 38.09 16.63 63.24 300 235 P H

20055 41.87 -12.13 54 50.39 38.09 16.63 63.24 300 235 A H

26740 49.29 | -38.91 88.2 48.22 40.48 20.93 | 60.34 | 267 33 P H

H

H

H

H

H

802.11ax H
HE40 Full H
CH 147 13370 54.64 -19.36 74 32.78 41.26 21.89 41.29 301 359 P \%
6685MHz 13370 4565 | -8.35 54 2379 | 4126 | 21.89 | 4129 | 301 | 359 | A |V
20055 49.62 -24.38 74 58.14 38.09 16.63 | 63.24 | 400 | 309 P \Y

20055 39.08 |-14.92 54 47.6 38.09 16.63 | 63.24 | 400 | 309 A |V

26740 45.63 -42.57 88.2 44.56 40.48 20.93 60.34 388 300 P \%

\%

\%

Vv

\%

\%

\%

\%

TEL : 886-3-327-0868 Page Number 1 C32 of C40

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
13690 54.99 -33.21 88.2 33.26 41.28 22.17 41.72 - - P H
20535 60.03 -13.97 74 67.82 38 16.98 62.77 300 229 P
20535 48.99 -5.01 54 56.78 38 16.98 62.77 300 229 A
802.11ax
HE40 Full
CH 179 13690 55.12 -33.08 88.2 33.39 41.28 22.17 41.72 - - P
6845MHz 20535 52.8 -21.2 74 60.59 38 16.98 | 62.77 | 400 | 301
20535 41.89 -12.11 54 49.68 38 16.98 62.77 400 301 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 55.78 -18.22 74 33.99 41.1 21.78 41.09 127 71 P H
13250 46.11 -7.89 54 24.32 41.1 21.78 41.09 127 71 A H
19875 47.9 -26.1 74 56.73 38.1 16.49 63.42 293 239 P H
19875 38.58 -15.42 54 47.41 38.1 16.49 63.42 293 239 A H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 135 13250 54.17 -19.83 74 32.38 41.1 21.78 41.09 - - P \%
6625MHz 13250 43.88 |-10.12 54 22.09 41.1 21.78 | 41.09 - - AV
19875 46.56 |-27.44 74 55.39 38.1 16.49 | 63.42 | 400 | 308 P \%
19875 37.03 | -16.97 54 45.86 38.1 16.49 | 63.42 | 400 | 308 AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C34 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
7270 51.47 -22.53 74 33.28 375 16.5 35.81 154 323 P H

7270 41.94 -12.06 54 23.75 37.5 16.5 35.81 154 323 A H

13410 53.98 -34.22 88.2 32.23 41.18 21.92 41.35 - - P H

20115 51.26 -22.74 74 59.74 38.03 16.67 63.18 272 232 P H

20115 40.25 | -13.75 54 48.73 38.03 16.67 | 63.18 | 272 | 232 A | H

H

H

H

H

H

802.11ax H
HES8O Full H
CH 151 7300 51.33 -22.67 74 33.12 37.5 16.54 35.83 147 147 P \%
6705MHz 7300 42.17 | -11.83 54 23.96 375 16.54 | 3583 | 147 | 147 | A | V
13410 53.26 -34.94 88.2 31.51 41.18 21.92 41.35 - - P Vv

20115 46.98 | -27.02 74 55.46 38.03 16.67 | 63.18 | 400 | 309 P \

20115 37.32 -16.68 54 45.8 38.03 16.67 63.18 400 309 A \%

\%

\%

Vv

\%

\%

\%

\%

TEL : 886-3-327-0868 Page Number : C35 of C40

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

7305 51.94 -22.06 74 33.73 375 16.55 35.84 137 316 P H

7305 43.11 -10.89 54 24.9 37.5 16.55 35.84 137 316 A H

13570 53.36 -34.84 88.2 31.47 41.4 22.07 41.58 - - P H

20335 53.21 -20.79 74 61.45 37.9 16.83 62.97 283 231 P H

20335 42.41 -11.59 54 50.65 37.9 16.83 | 62.97 | 283 | 231 A | H

H

H

H

H

H

802.11ax H

HES8O Full H

CH 167 7298 51.8 -22.2 74 33.59 375 16.54 | 35.83 | 136 | 150 P |V

6785MHz 7298 4291 | -11.09 54 24.7 375 16.54 | 3583 | 136 | 150 | A | V

13570 53.79 -34.41 88.2 31.9 41.4 22.07 41.58 - - P Vv

20335 49.23 -24.77 74 57.47 37.9 16.83 62.97 197 299 P \Y,

20335 38.43 -15.57 54 46.67 37.9 16.83 62.97 197 299 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C36 of C40

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

13330 52.79 -21.21 74 31.64 41.3 21.07 41.22 - - P H

13330 44.07 -9.93 54 22.92 41.3 21.07 | 41.22 - - A | H

19995 39.03 -34.97 74 47.94 37.81 16.59 63.31 - - P H

19995 29.53 -24.47 54 38.44 37.81 16.59 63.31 - - A H

H

H

H

H

H

H

802.11ax H

HE160 Full H

CH 143 13330 53.12 -20.88 74 31.97 41.3 21.07 41.22 - - P \%

6665MHz 13330 44.16 | -9.84 54 23.01 41.3 21.07 | 41.22 - - AV

19995 39.11 -34.89 74 48.02 37.81 16.59 | 63.31 - - P |V

19995 29.66 | -24.34 54 38.57 37.81 16.59 | 63.31 - - AV

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C37 of C40
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FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI 802.11ax HE20 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
33.78 27.39 |-12.61 40 36.19 22.98 0.96 32.74 - - P H
112.89 29.41 -14.09 43.5 43.19 17.02 1.92 32.72 - - P H
122.34 27.61 -15.89 43.5 40.78 17.54 2.01 32.72 - - P H
858.6 3247 |-13.53 46 30.1 29.27 5.24 32.14 - - P H
946.8 34.38 -11.62 46 29.53 30.77 5.52 31.44 - - P H
985.3 35.09 |-18.91 54 29.77 30.65 5.69 31.02 - - P H
H
H
H
H
H

802.11ax
H

HEZ20 Full
L 34.59 33.98 -6.02 40 43.12 22.63 0.97 32.74 - - P \%
40.53 31.83 -8.17 40 43.76 19.72 1.09 32.74 - - P Vv
143.67 29.49 -14.01 43.5 42.68 17.38 2.13 32.7 - - P \%
347.6 25.18 -20.82 46 34.29 20.34 3.3 32.75 - - P \%
866.3 33.08 | -12.92 46 30.67 29.25 5.25 32.09 - - P |V
979.7 35.94 -18.06 54 30.71 30.65 5.66 31.08 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C38 of C40




samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number 1 C39 of C40
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO01
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBuyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C40 of C40

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR443061H

Appendix D. Radiated Spurious Emission Plots

Test Engineer :

Temperature : 21.5~24.9°C

Bank Lin, Fred Tseng, and Karl Hou

Relative Humidity : 50.1~60.9%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7

Horizontal Fundamental

A (@BuVim) Date: 20240517 ) aBu Date: 20240517

/f A V\

933 933 pEAK(UN foE
W ML 1
Y |
et
st
sl e
PO S IOy e 6] B
WWNM
23 233
25 5850, ED £ ED 5030, S50, 5965 000 2000, 3000 000, 5000, 5000 7200
Froquancy (MHz) Froquency (MHz)
site +03CH22-HY Site 03CH22HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 20240517 el (@Buvim) Date: 20240517
1671 671

Avg.

933 \ 033
700) 700] AvG(uN 6

VY S

e

L —— 461 P
S
[T

23 29

25 E= ED ED EI XD o s 00 7000, ET 000 ED e 20

requency (WHe) Frequency (MHz)
site £03CH22-HY site +03CH22-HY
Condition + AV6_BE(UNTT)_6E 3m LE2CO4AIBEN_230712 HORIZONTAL Condition + AV6(UNIT)_6E 3m LE2CO4A1BEN_230712 HORTZONTAL
 RBW-1000.000KHz VBW-0.010KHz SWT:Auto + RBW:1000.000KHz VBW-0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Date: 2024.05.17

167,

1 uw/‘/\p

ovel (dBuVim)

Date: 2024.05.17

67

PERK(UNI €

AN L S |

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

700 700
"
sttt r———
51| 467) W
23 233
25 2 EQ 5690, ED ED 950, 5965 000 2000, 3000, 000, 5000, 000, 7200
Froquency (Wiz) Frequency (M)
ite +03CH22-HY e 03CH22HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
1 (@Buvim) Date: 2024.05.17 vl (dBuvim) Date: 2024.05.17
1671 6.1
933 | 933
‘ LT T
wl e 467 e —— e
L]
23 23
5025 5850, ED D ED 5030, 950, 5965 000 2000, 3000 000, 5000, 5000 7200
Froquancy (MHz) Frequency (M)
site +03CH22-HY Site +03CH22HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517

o33 o33

700 i 700

g
L P U Gy PTRR T ot

23 23
25 5850, 5870, 5890, EX 5930, 5950 5985 000 200, 000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
site :03CH22-HY Site £ 03CH22-HY
Condition + PEAK_BE(UNIT)_G6E 3m LE2C04A18EN_230712 HORTZONTAL Condition PEAK(UNTI)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517

63| 67|

0 Iy o)

700) _ 700 AVG(UN |6

«/“ (RN [
w0 R B — 401 ]

e
|
233 23
25 5650, 5870, 5890, 5910, 5930, 5950, 5965 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
Site £ 03CH22-HY Site 03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D3 of D47
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FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oate: 20240517 - Date: 20200517
161 6]
033 023 pEAKUN €
700 W 700]
A
L A
1071 151 e
23] 23
7 £ ED Sa50. 510 £ E Y 000 7000, 3000 000, £ oo 7200
requency () roquency (i)
:03CH22-HY 03CH22-HY
Condition  : PEAK_BE(UNTT)_GE 3 LE2CO4AI8EN_230712 VERTICAL Condition : PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By vate 20240517 pp—— vate 20240517
167 167
53| a3
REINRRINRE 1 =7
S - 1671 (S
3| 23
5525 £ ED 00, ET £ Eom o0 F000. e 000, £ oo Ta0
roquency (i) roquency (M)
Site :03CH22-HY Site. :03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + AVG(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-06.02

) feassinabitboantif ooty b «M"NMMA”‘W LW&HM

933 /

b

)

25 5850, 5870,

el (dBuVim)

Date: 2024-06-02

Avg.

00| ! v

bV
sl

46171 e

25 5650, 5870, 5890, 5910, 5930,
Frequency (MHz)

Site £ 03CH22-HY

Condition + AV6_BE(UNIT)_GE 3m LE2C04A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5950,

5965

5890, EX 5930, 5950 5985 000 200, 000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
site :03CH22-HY Site £ 03CH22-HY
Condition + PEAK_BE(UNIT)_G6E 3m LE2C04A18EN_230712 HORTZONTAL Condition PEAK(UNTI)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240602 el (dBuVim) Date: 20240602

AVG(UN |6

[N/ ] TIJ

-
e

JW"/’L/'W

000 2000, 3000 4000, 5000. 5000,
Frequency (MH2)

Site 03CH22-HY

Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7 Vertical Fundamental

1 (@BuVim) Date: 2024.06.02 ovel (dBuVim) Date: 2024.06.02

: WY | Jurr
MWWMWWJ WMWM* W’T wa

it a

25 5850, 5910, 965 000 2000. 3000, 000, 5000 000, 7200
cy () Frequency (M)
:03CH22-HY site 03CH22-HY
Condition +PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition + PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuVim) Date: 2024-06.02 evel (4BuVim) Date: 2024.06.02
1671 167
A
933 93
700 700 — — AVGN 6
A L O
167] w 467) B —— e
I — AR S
S
o
23 23
5825 5050, EC 5090, 0. 5030, 5950, 5965 000 2000. 3000. 000 5000 000, 7200
Freaquency (MHz) Frequency (M)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+RBW:1000.000KHz VBW:0010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D6 of D47
FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517

X"W"M’\MW ‘“‘NJWWH\
I

23 23
905 5920, 5930. ET 50 5960. EDD 5980, 5985 000 200, 000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
site :03CH22-HY Site £ 03CH22-HY
Condition + PEAK_BE(UNIT)_G6E 3m LE2C04A18EN_230712 HORTZONTAL Condition PEAK(UNTI)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240517 el (dBuVim) Date: 20240517
63| 67|

AVG(UN |6

033 F/A\/w\/\ a3
T JRILgQIANg R iy

/\

(S
e
S
233 23
905 5920. 5930. 5040, 5950, 5960, 5970, 5960, 5985 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
Site £ 03CH22-HY Site 03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D7 of D47
FAX : 886-3-327-0855
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Report No. : FR443061H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

6+7 Vertical

Fundamental

A (@BuVim) Date: 2024.05.17

167,

W’M"WW/MNM
M«‘/

1

ovel (dBuVim)

Date: 2024.05.17

167)

AN L S |

PERK(UNI €

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

" MW% ™ W
167] 45-"me/"
23 233
905 S, 50 0 o, 5960 ED 5980, 5985 000 2000, 3000, 000, 5000, 000, 7200
Frequency (MHz) Frequency (M)
+03CH22-HY 03CH22-HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
1 (@Buvim) Date: 2024.05.17 vl (dBuvim) Date: 2024.05.17
1671 6.1
|
/—\//\//v\ N
933 933
I~ L Iy
w J N
- S
T
I
23 23
505 S0 S0 o s S60. 70 5980.5085 000 2000, 3000 000, 5000, 5000, 7200
Frequency (MHz) Frequency (M)
site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 2024.06.02 el (dBuVim) Date: 20240602

/“ W\A WMW

23 23
05 T e e Eeo TSm0 ms o0 7000 E o0 o0 oo 7
Frecuency (uHa) frequency (ki)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBoum) Date: 20240602 —— Date: 20240602

167 167

03 /\/‘\ 09

e
700 \ 700) I avonm)se
i ILIr T |Ein
[ P s e il I
151 267 e LS.
AR
,,/—“L —
[
23] 23
T W mw s w0 e s s o0 7000, 5000 000, o0 a0 z
Frecuency (MHa) requency (k)
site <03cHz2 MY sire 03cH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL
 RBW-1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D9 of D47
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Report No. : FR443061H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Vertical

Fundamental

A (@BuVim) Date: 2024.06.02

167,

709

Y

TN L

ovel (dBuVim) Date: 2024.06.02

PERK(UNI €

e e MW
e
P .
5 wHWE WG BE s T o5 o0 o0 5005 20
ooy rodvony i)
:03CH22-HY 03CH22-HY
Condition: PEAK_BE(UNIT)_6€ 3m LE2COAAIBEN_230712 VERTICAL Condition+ PEAK(UNIT)_6E 3m LE2COAAIBEN,_230712 VERTICAL
| RBWHI000.000KHZ VBW:3000.000KHz SWT:Auto REW:I000.000KHz VBW:3000.000KHz SWT:Auto
oy oo 20240802 vt oy oo 20240602
e e
.
O\
o) 09
S W
70.0f . 70.0| = AVG(UNI_GE ]
e VI UL T
o 1
i E————
/—‘/
-
9 29
% wE W W W% W we s e o5 o0 T 505 20
ooy -

Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4AIZEN_230712 VERTICAL Condition : AV6(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Repo

rt No. : FR443061H

Band 5 5925~6425MHz

WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-05-17

o0k, MT M,u“m« 4ﬂ/mﬁ
151
23

5 ETD

At g e

el (dBuVim)

Date: 2024-05-17

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

5 ET [EONE R D o005 o o o0 o0 7
Hreqsency i Frequency )
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
v oo 0280517 et amavmy oo 0280517
e e
933 (\/\/\/ S 933 ’
00) a 700 H ‘ I ‘ H _‘ ‘ 4 \ AVG(UNI) 6E |
233 ZJ.JM
0 N R o0z o0 o0 00 o0 7
Heauency ) requency )
site <03cH22 MY site o3cHz2-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AAV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D11 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

6+7 Vertical Fundamental

A (@BuVim) Date: 2024.05.17 ovel (dBuVim)

Date: 2024.05.17

W'VWW‘W”M |

MWW

PERK(UNI €

233 23
905 5920, 5930, E 5950, 5960. 5970, 5960, 5985 000 2000, 3000, 4000, 5000, E 7200
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CH22-HY
Condition + PEAK_BE(UNII)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + PEAK(UNII)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 20240517 ovel (dBuVim) Date: 20240517

1

AN |
"RV N aa e i’y e

46| 151 L
T
"
23 23
905 5020, %0, Eo 5960, 570, 5980, 5985 000 2000. 3000. 000 000, 000, 7200
Frequency (MHz) Frequency (M)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + AV6(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D12 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 2024.06.02 el (dBuVim) Date: 20240602

el L VI TUTLT L

23 23
905 5920, 5930. 5040, 5350, 5960. EDD 5980, 5985 000 200, 000, 4000, 5000. 5000. 7
Frequency (MHz) Frequency (MHz)
site :03CH22-HY Site £ 03CH22-HY
Condition + PEAK_BE(UNIT)_G6E 3m LE2C04A18EN_230712 HORTZONTAL Condition PEAK(UNTI)_6E 3m LE2C04A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20240602 el (dBuVim) Date: 20240602
63| 67|
93,3 /\—/_\»/\/- S 93.3|

709 j 700) | avownn]se

T _HrTuTy L L JJ\L\,

I e

U
LT
233 23
905 5920. 5930. 5040, 5950, 5960, 5970, 5960, 5985 000 2000, 3000 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MH2)
Site £ 03CH22-HY Site 03CH22-HY
Condition + AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D13 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Vertical Fundamental

v oae 20240602 vt cBaim) oo 2024602
. e
AN
M o
93] Wy 93 | e
’““W V«"WMWW N I /
e
e e MWMM
P .
5 wHWE WG BE s T o5 o0 o0 C 20
Heasency e recuoncy ()
:03CH22-HY Site. 03CH22-HY
Condition: PEAK_BE(UNIT)_6€ 3m LE2COAAIBEN_230712 VERTICAL Condition+ PEAK(UNIT)_6E 3m LE2COAAIBEN,_230712 VERTICAL
| RBWHI000.000KHZ VBW:3000.000KHz SWT:Auto REW:I000.000KHz VBW:3000.000KHz SWT:Auto
oy oo 20240802 vt oy oo 20240602

PV
L

70.0| 70.0| = AVG(UNI) |6E
e LI e el L
E——
_,A/”’ﬂ_/
23.3| 233 -
Site :03CH22-HY Site :03CH22-HY
Condition  AV6_BE(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL Condition © AV6(UNII)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D14 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

rNVWW\/wW\fw\ﬁ
o
n N\,ﬂ S pud
gy
e
IV C
T S SO S S e T T S S R0 0 . T e e ;
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
LVVTVVIVVVY
; ILIr T i
AV
NAYY g S
P e /_/\/#_,\JJ
e M
e T Y W o ;
Condition + AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AAV6(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D15 of D47



samonias. FCC RADIO TEST REPORT

Report No. : FR443061H

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Vertical

Fundamental

A (@BuVim) Date: 2024.05-17

Avg.

p—— Date: 20240547
o] o]
VOAVAN A
a3 03 peakum e
* VI TUTLT ML L T
™ W\/\" W 7o) j
161] WM/MM
23 53
7o Sato. Sasn, Sas0 5970, 5956 970, SN0 G9RD 5070 5956 GO0, 0%, GuRD. SoTe, 805 o200 5ot Todo, o0 @ a0
reasency (i Froquency i)
:03CH22-HY 03CH22-HY
Condition : PEAK_BE(UNTT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition : PEAK(UNIT)_6E 3 LE2COAAIBEN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 B vat: 20240517 p—— vat: 20240517
161 161
A
70.0f 70.0| = === - i AVG(UNI_GE ]
VY AN ARSI .-
/\‘Mv«/w/\/ AJ \
P e N
233 2337
7o Sa7o. Sas0 Sa6G 5070 59%. 5010, Fad0. FGR0 5070, 5006 070, 60%. G060, GaT 505 w20 5ot Todo. £ @ T
Freauoncs (i Frequency )
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition : AVG(UNIT)_6E 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D16 of D47



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

1 (@Buvim)

Date: 2024-06.02

LAY

\M MW%MWWVWV
. NW/

el (dBuVim) Date: 20240602

151 e

Avg.

+ RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

WW“‘W
23 23
755 S8 5890, 5950, 5970, 5690, 50, 530 5950 70, 5360 GO0, G090, G050, G070, 5105 o0 7000 E o0 500 Sato 7
Freaency (uHz) frequency (ki)
Site :03CH22-HY Site :03CH22-HY
Condition : PEAK_BE(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK(UNII)_6E 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) By Date: 20240602 —— Date: 20240602
167 167
3 03]

\/MWV\/\%
A
iy
700 1 700 | AVG(UNI) |6E |
bk’ ILIr T |Ein
/
‘“mww’“’mw Rkt 1 /—\i,_/mxj =T
23] 23
755 5810, 5830, 5950, 5970, SE90. SEMO. 5830, 5950, 6970, 53R GaND. GO0, GOS0 G070, 6105 o0 7000, 5000 000, 5000 oo z
Freauency (MHs) requency (k)

site <03cHz2 MY sire 03cH22-HY
Condition : AV6_BE(UNIT)_6E 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6(UNII)_6E 3m LE2C04A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1500KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7 Vertical Fundamental

) aBovim) bate: 20240602 eve @uvim) Date: 20200602
161 61
[AANAQ!
4 —
« N A
700 M %%WWM i 704
. w‘ U BT "
46| 467] i
M
23] 23
755 010, 5930, 5650, 5e70. 5090, 5910, 5930 5950 5570 E990. G0To. 6030 6050, 60Ta, 105 000 7000, 3000 000, £ C 7200
Froquency () roquency (i)
:03CH22-HY Site. 03CH22-HY
Condition  : PEAK_BE(UNTT)_GE 3 LE2CO4AI8EN_230712 VERTICAL Condition : PEAK(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) vate 20240602 pp—— vate 20240602

933 VALY 933
[T g —
o LA | A

=

| o™

785 5010, 5630, 5850, 5070 5690, 5910, 5930. 5950 5970, 5990, GOT0. 6030, 6050, GO70. 6105 000 2000. 3000. 000 5000, T 7200
Freauency (MHz) Frequency (M)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE(UNIT)_6E 3m LE2CO4AI8EN_230712 VERTICAL Condition + AVG(UNIT)_6E 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1500KHz SWT:Auto + RBW:1000.000KHz VBW:1500KHz SWT:Auto

Avg.

TEL : 886-3-327-0868 Page Number : D18 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

LT ol 1IN el
T 0 whuale N bl
I e e B o R

Frequency (MHz)
Site £ 03CH22-HY Site £ 03CH22-HY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORTZONTAL Condition PEAK(UNTT)_GE Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D19 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

6+7 Horizontal Vertical

— e —
ML T el ] ] el

LT UWLATE LU T T T kol L [T ledle

23 233
000 4000.6000.6000, 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition + PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D20 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

6+7 Horizontal Vertical

Date: 2024-05.21 evel (BuVim) Date: 2024.05.21
167 167
03 93

ML T el ] ] el
700 L L - 700

L S U] ksl L LR A I ol
167) 467)
23 233

000 4000.6000.6000, 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000

Frequency (MHz) Frequency (MHa

site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D21 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

WL 0 el N el

MILT L whotls N Aol

T 0w o | T e
Site :03CH22-HY Site :03CH22-HY

Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORTZONTAL Condition PEAK(UNTT)_GE Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D22 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

6+7 Horizontal Vertical

— e —
ML T el ] ] el

LA S A i L [T ledle

23 233
000 4000.6000.6000, 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition + PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D23 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH93 6415MHz

6+7 Horizontal Vertical
T WL LT T T T ol ) ITLTTY | I et

TN A LT T bl L [T ledle

000 4000.6000.6000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHz)

site :03CH22-HY site 03CH22-HY

Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D24 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CHO3 5965MHz

WL 0 el N el

MILT L whotls N Aol

T 0w o | T e
Site :03CH22-HY Site :03CH22-HY

Condition +PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition PEAK(UNTI)_GE m SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D25 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz

6+7 Horizontal Vertical
T WL LT T T T ol ) ITLTTY | I et

LT UL LU T T T kol L [T ledle

23 233
000 4000.6000.6000, 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D26 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz

6+7 Horizontal Vertical

— e —
ML T el ] ] el

LT UL LU T T T kol L [T ledle

23 233
000 4000.6000.6000, 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D27 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CHO7 5985MHz

) oBovm) vate: 20240521 e ovim) Dot 20280521
6] e
3 03]
WL 0 el N el
0 70q)
T 0 j whuale N bl
4671 151
23 23|
900 000.5000.8000. 77000, 16000, 7000074000, 78000, 5000, 36000, 40000 OB OO0 00 W00 W0, W0 ziom7moon 300300 0
Frequency (M) frea
Site :03CH22-HY Site :03CH22-HY

Condition +PEAK(UNII)_6E Im SHF_1224_230710 HORIZONTAL Condition PEAK(UNTI)_GE m SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D28 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH55 6225MHz

6+7 Horizontal Vertical
T WL LT T T T ol ) ITLTTY | I et

LT UL LU T T T kol L [T ledle

000 4000.6000.6000, 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa

site :03CH22-HY site 03CH22-HY

Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D29 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE8O Full CH87 6385MHz

6+7 Horizontal Vertical

— e —
ML T el ] ] el

L R A R A g i L [T ledle

23 233
000 4000.6000.6000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1224_230710 HORIZONTAL Condition +PEAK(UNIT)_6E Im SHF_1224_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D30 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT

Report No. : FR443061H

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal

Vertical

Peak

Avg.

Date: 2024.05.17

1.0 sl
L A A T ol

000 4000.6000.6000. 12000, 16000, 20000 _ 24000  28000. 32000, 36000, 40000
Frequency (Miz)

+03CH22-HY

Site
Condition + PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL

Date: 2024.05.17

T UL L L ool
LA A [T ledle

site 03CH22-HY
Condition + PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000. 36000, 40000
Frequency (MiHz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D31 of D47



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz

6+7 Horizontal Vertical
T WL LT T T T ol ) ITLTTY | I et

L A A A 1P L T ol

23 233
000 4000.6000.6000, 12000, 16000, _ 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHz)

site :03CH22-HY site 03CH22-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition + PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868 Page Number : D32 of D47
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR443061H

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz

6+7 Horizontal Vertical
T WL LT T T T ol T LTI | et

L R A A P L O A [T ledle

23 233
000 4000.6000.8000 12000, 16000, 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Frequency (MHa
site :03CH22-HY site 03CH22-HY
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Appendix E. Duty Cycle Plots
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